
P
age 2

RYOBI 10 in. (254 mm) TABLE SAW - MODEL NO. BT3100-1

FOR MITER TABLE ASSEMBLY,
REFER TO FIGURE B

FOR RIP FENCE ASSEMBLY,
REFER TO FIGURE C

FOR BLADE GUARD ASSEMBLY,
REFER TO FIGURE E

FOR MOTOR ASSEMBLY, 
REFER TO FIGURE D

figure A

99

5

86
82

83

523

80

77
71

52

28 26

65

4858
46

12

90

75109

9

89

85

113
4

71
10

84
81

22

43
1

21

64 107
66
108

57

27
75

14

102
60

59

110
122

54

19

66

4029 51

25
31
24

66

49

42
41

42

7

93

13

18

16
17

44

95
20

92

76

96, 100

70
63
8
69 55

68

56
91

94

78

6 64

53

42

23

11

45

15

15

112

77

72

67

98

114
115

116

79

101

103
111

105

50

74

35

39
30

61

33

34

32

97

47

104



Page �

RYOBI 10 in. (254 mm) TABLE SAW - MODEL NO. BT3100-1
PARTS LIST - FIGure A

	 44	 615570-007	 Hex Bolt (5/16-18 x 1-1/8 in.).... 2
	 45	 615570-020	 Hex Bolt (5/16-18 x 3/4 in.)....... 4	
	 46	 968705-009	 Screw 
			   (10-24 x 5/8 in. Pan Hd.)............. 8
	 47	 662493-002	 Screw 
			   (10-24 x 5/8 in. Pan Hd.)       ...... 3
	 48	 968703-005	 Screw 
			   (8-32 x 3/8 in. Pan Hd.)............. 16
	 49	 607406-005	N ylon Hex Nut (3/8-16)........... 1
	 50	 969218-001	 Set Screw (1/4-20 x 3/8 in.)...... 1
	 51	 941401-018	R oll Pin..................................... 1
	 52	 941401-831	R oll Pin..................................... 2
	 53	 9181015330102	N ame Plate................................ 1
	 54	 9181015330301	 Scale Label.............................. 1
	 55	 969137-001	O utlet 
			   (15 Amp Single Pole)............... 1
	 56	 969138-001	C ord .......................................... 1
	 57	 989001-001	C able Clamp............................ 1
	 58	 969140-001	 Bevel Indicator....................... 1
	 59	 642149-001	W ire Nut.................................... 1
	 60	 643128-001	L ock Nut (8-32 Hex)................. 3
	 61	 969142-001	C one Disc Spring.................... 1	
	 63	 9181015332202	D ata Plate................................. 1
	 64	 615570-012	 Bolt (1/4-20 x 1 in. Hex)............ 2
	 65	 615570-011	 Bolt (1/4-20 x 2 in. Hex)............ 1
	 66	 622171-053	 Hex Nut (1/4-20)......................... 4
	 67	 968705-004	 Screw 
			   (10-24 x 5/16 in. Pan Hd.)........... 2	
	 68	 969230-001	 Plug Socket Box (A)............... 1
	 69	 969229-001	 Plug Socket Box (B)............... 1
	 70	 968702-011	 Screw 
			   (8-16 x 3/4 in. Pan Hd.)............... 4	
	 71	 664087-001	L ocker Support..................... 2
	 72	 0181010923	RIVET ............................................ 4
	 73	 662079-001	 Set Screw  (10-24 x 3/8 in.)...... 4
	 74	 410151710	CA P SCREW................................ 1
	 75	 968705-040	 Screw 
			   (10-24 x 1/2 in. Pan Hd.)........... 11	
 	 76	 0181010342	Th roat Plate............................ 1
 	 78	 969220-002	C ap Screw................................ 1
	 79	 984407-001	 Switch (inc. Key No. 115)....... 1

	 1	 969214-010	M otor Assembly. ................... 1
	3	  0181010314	 Shim............................................. 2
	 4	 969226-001	 Hex Nut (5/8-18)......................... 1
	 5	 0181010111-94	 Saw Table.................................. 1
	 6	 0181010350-94	 Front Cabinet Panel............. 1
	 7	 0181010328-94	R ear Cabinet Panel................ 1
	 8	 0181010327-94	R ight Cabinet Panel............... 1
	 9	 0181010329-94	L eft Cabinet Panel................. 1
	 10	 0181010106	L ocker Bracket...................... 1
	 11	 661694-003	C lamper Bracket................... 1
	 12	 0181010316	D ust Cover............................... 1
	 13	A 181010802	M iter Table Assembly............ 1
	 14	 969113-001	C lamp Plate.............................. 2
	 15	 623924-002	N eedle Roller 
			   (1/4 in. x 3/4 in.)............................ 2
	 16	 662481-001	C lamp......................................... 1
	 17	 0181010343	 Shim............................................. 5
	 18	 607406-003	 Hex Nut (5/16-18)....................... 2
	 19	 0181010812	 Front Rail................................. 1
	 20	 0181011805	R ear Rail.................................... 1
	 21	 969251-002	R ail Holder Nut (5/16)............ 4
	 22	 663144-001	R ail Locking Clamp................ 4
	 23	 969122-002	 Bevel Gear................................ 2
	 24	 969123-001	 Shaft.......................................... 1
	 25	 969124-001	G ear Shaft................................ 1	
	 26	 969125-002	 Handle Shaft........................... 1
	 27	 969126-001	G ear Rack................................. 1
	 28	 969127-001	T ilting Gear.............................. 1
	 29	 969128-001	C lutch....................................... 1
	3 0	 969129-002	C am.............................................. 1	
	3 1	 998292-002	 Screw 
			   (8-32 x 1-3/16 in. Fil. Hd.)........... 1
	3 2	 607406-006	 Hex Nut (3/4-16)......................... 1
	33	  661796-001	W asher....................................... 1
	3 4	 969130-001	 Bevel Locking Lever.............. 1
	3 5	A 181014002	 Blade Adjusting Handle...... 1
	3 9	 969222-001	 Spring........................................ 1
	 40	 969221-001	 Spring........................................ 1
	 41	 706382-359	W asher....................................... 1
	 42	 706382-360	W asher....................................... 3
	 43	 706382-346	W asher....................................... 4

	Key	 Part
	No.	 No.	 Description	 QTY.	

	Key	 Part
	No.	 No.	 Description	 QTY.	

The model number will be found on the data plate attached to the right side panel of the cabinet, next to 
the saw's on board receptacle. Always mention the model number in all correspondence regarding your 
TABLE SAW or when ordering repair parts.  



Page �

 * Item 96 includes parts 42, 78, 100 through 106, and 111.

RYOBI 10 in. (254 mm) TABLE SAW - MODEL NO. BT3100-1
PARTS LIST - FIGURE A (CONT'D)

	Key	 Part
	No.	 No.	 Description	 QTY.	

	 Key	 Part			 
	 No.	 No.	 Description	 QTY.

	 99	 410101012		  SCREW 
				    (10-24 x 3/4 in. FLAT HD.)...........1
100	 0181010102-94	A ccessory Table...................1
	101	 969174-004		  Handle Shaft..........................1
102	 969175-002		  Handle......................................1
	103	 969216-001		  Spring Plate...........................1
	104	 623111-001		R  etaining Extension.............1
	105	 644585-002		  Hex Nut (1/4-20)........................1
	107	 706382-343		W  asher.....................................1
	108	 661853-001		  Spacer......................................1
	110	 663339-001		  Hang Tag..................................1
	111	 661992-002		  Back-Up Plate.........................1
	112	 0181010813		sh  oulder Screw  
				    (10-24 x 3/4 in. Flat Hd.)...........2
	113	 662080-001		  Bolt Holder............................1
	114	 0181010264		R  ear Switch Cover...............1
	115	 984407-0030		s  witch KEY...............................1
	116	 410191005		  Screw........................................4

	 80	 0181010110		G  uide Holder..........................1
	 81	 662329-001		V   Belt.........................................2
	 82	 662062-001		  1/4 in. Spacer...........................1
	 83	 662062-002		  1/2 in. Spacer...........................1
	 84	 969205-001		  Blade Washer.........................2
	 85	 614658-007		  Screw  
				    (8-32 x 3/4 in. Pan Hd.)..............3
	 86	 969600-001		  Shim...........................................2
	 89	 968705-015		  Screw  
				    (10-24 x 1 in. Pan Hd.)...............4
	 90	 0181010241		E  nd Plug F1 (front left) ....1	
	 91	 0181010242		E  nd Plug F2 (front right) ..1
	 92	 0181010236		E  nd Plug R1 (right rear) ....1	 	
	 93	 0181010237		E  nd Plug R2 (left rear) ......1
	 94	A 181010901		R  ip Fence Assembly..............1
	 95	 969165-001		  Blade Guard Assembly........1	
	 96	A 181012002	 *	A ccessory Table  
				Ass    embly..................................1
	 97	 9181015335701	GROUNDING  LABEL...................1	



Page �

RYOBI 10 in. (254 mm) TABLE SAW - MODEL NO. BT3100-1
FIGURE B: SLIDING MITER TABLE ASSEMBLY

30

27
17

14

33

28

25

34

19
12

13

1

32

29

15

30
18

31

16

27

29

23 24

1721
2232

15

20

28
2527

17

29

27

17

4
3 2

5

11
26

10

9

7

27
6

 	 Key	 Part
	No.	 No.	 Description	 Qty.

  	 Key	 Part
	 No.	 No.	 Description	 Qty.

	 1	 0181010101-94	M iter Table Top.......................1
	 2	 969188-001	M iter Fence ..............................1
	3	  661811-001	 Pivot............................................1
	 4	 969190-001	 Saw Gage...................................2
	 5	 969191-002	M iter Indicator.......................1
	 6	 969192-001	M iter Fence Holder...............1
	 7	 615570-010	 Bolt 
			   (5/16-18 x 3-1/4 in. Hex Hd.).......1
	 9	 706382-357	W asher.......................................1
	10	 662285-001	A djusting Clamp.....................1
	11	 968702-009	 Screw
			    (8-16 x 5/8 in. Pan Hd.)...............2
	12	 969227-001	 Spring Plate.............................1
	13	 969225-001	M iter Slide Lock......................1
	14	 969228-003	M iter Base.................................1
	15	 664137-001	G uide Bar ..................................2
	16	 969916-006	 Holder Plate............................4
	17	 968705-041	 Screw 
			   (10-24 x 15/32 in. Pan Hd.)..........8

	 18	 607617-003	O -Ring.......................................... 4
	 19	 621721-010	W asher....................................... 1
	 20	 969502-001	E ccentric Screw (10-24)........ 3
	 21	 969500-001	 Quick Stop................................. 1
	 22	 969501-002	E ccentric Screw (8-32).......... 1
	 23	 621721-001	W asher....................................... 1
	 24	 703477-006	 Hex Nut (Elastic Stop)........... 1
	 25	 661844-001	 Slide (A)....................................... 4
	 26	 703477-059	 Hex Nut (Elastic Stop)........... 4
	 27	 621032-002	L ock Washer .......................... 12
	 28	 661845-001	 Slide (B)....................................... 4
	 29	 969218-005	 Set Screw 
			   (10-24 x 1/4 in. Hex Socket)...... 4
	3 0	 969915-002	M iter Locking Clamp............. 4
	3 1	 941401-308	R oll Pin...................................... 4
	3 2	 661706-001	G uide Plate................................ 2
	33	  662306-001	N on-Eccentric Screw 
			   (10-24)........................................... 1
	3 4	 968705-007	 Screw 
			   (10-24 x 1/2 in. Pan Hd.).............. 1



Page �

RYOBI 10 in. (254 mm) TABLE SAW - MODEL NO. BT3100-1
FIGURE C: RIP FENCE ASSEMBLY

1
2

3

4

5
6

7
8

9

10 11

12

13

26

18

21 19

20

23

22
24

25

17

16

15

14

	 1	 969144-001	R ip Fence.................................1
	 2	 968704-006	 Screw 
			   (10-14 x 1/2 in. Pan Hd.)...........2
	3	  969155-001	 FENCE ROLLER.........................1
	 4	 941401-309	R oll Pin....................................1
	 5	 607067-007	 Screw 
			   (10-24 x 1 in. Pan Hd.)...............1	
	 6	 969254-001	C lamper - B.............................1
	 7	 969154-002	R oller Holder......................1
	 8	 969114-001	D owel Pin
			   (1/4 in. x 3/4 in.)..........................1
	 9	 969253-001	C ompression Spring ..........1
	 10	 941401-833	R oll Pin ...................................1
	 11	 969156-001	R od............................................1
	 12	 610878-003	 Screw (1/4-20 x 5/8 IN.
			   Button Hd.).............................2
	 13	 706382-358	W asher....................................2

	 Key	 Part
	 No.	 No.	 Description 	 QTY.

	 Key	 Part
	 No.	 No.	 Description	 QTY.

	 14	 706404-007	 Hex Nut (8-32)..........................1
	 15	 0181010243	 Scale Indicator....................1
	 16	 969240-001	 Slide..........................................2
	 17	 968703-007	 Screw 
			   (8-32 x 1/2 in. Pan Hd.).............2
	 18	 410131719	 Screw ......................................1
	 19	 969146-003	E ccentric Roller.................1

	 20	A 0181010227	LOCKING  HANDLE....................1
	 21	 623019-004	R ubber Plug..........................1
	 22	 969252-001	C lamper - A.............................1
	 23	 969147-002	 Pin..............................................1
	 24	 968703-005	 Screw AND Washer..............2
	 25	 969150-001	 Plate.........................................1
	 26	 0181010115-58	 Front Block .........................1



Page �

RYOBI 10 in. (254 mm) TABLE SAW - MODEL NO. BT3100-1
FIGURE D: MOTOR ASSEMBLY

1
2 43

5
6 7

9
8

10
11 12

12

13

23

14

15

16

17 18

19
20

15

16

17
18

19

202122

	 Key	 Part
	 No.	 No.	 Description	 Qty. 

	 Key	 Part
	 No.	 No.	 Description	 Qty. 

	 1	 969209-001	A rbor..................................... 1

	 2	 616452-010	W oodruff Key (3/16 in.)...... 1

	3	  969235-003	 Ball Bearing (6003)............. 1

	 4	 969203-001	 Bearing Plate...................... 1

	 5	 969210-002	A rbor Pulley....................... 1

	 6	 622167-068	R etaining Ring..................... 1

	 7	 969235-004	 Ball Bearing (6002)............. 1

	 8	 969235-005	 Ball Bearing (6200ZZ)......... 1

	 9	   4800031	M otor BRACKET................... 1

	 10	   4860022	MOTOR  PULLEY...................... 1

	 11	   4460008	ARMATURE  ASSEMBLY........... 1

	 12	   4130268	 SCREW AND WASHER
		  	 (FIELD PAN HD.)....................... 2

	 13	   4500008	 FIELD ASSEMBLY...................... 1	
	    14  	   4800030	 motor housing..................... 1

	 15	   4570009	 BRUSH COVER.......................... 2

	 16	   4540007	 BRUSH ASSEMBLY................... 2 

	 17	   4570008	 BRUSH HOLDER ASSY............. 2

	 18	   4130267	 Screw and Washer
			   (PAN HD.)................................... 4

	 19	   4130266	 SET Screw (Hex)..................... 2

	 20	   4520017	 STRAIN RELIEF BUSHING........ 1

	 21	   4520018	CA BLE CLAMP.......................... 1

	 22	   4520016	 POWER CORD........................... 1

	 23	   4560026	CONNECTOR ............................. 2

	



Page �

504

	 1	 968700-004	 Screw and Washer.............. 2	
	 2	 969169-001	A nti-Kickback Fingers....... 2
	3	  662002-001	 Spacer Cap............................. 2
	 4	 969608-001	T orsion Spring..................... 1
	 5	 969233-010	 Push Nut................................. 4
	 6	 969170-001	D owel Pin................................ 1

	 500	 820193-004	3 /32 in. Hex Key....................... 1
	 501	 820193-005	 1/8 in. Hex Key......................... 1
	 502	 820193-006	 5/32 in. Hex Key....................... 1
	 503	 820193-007	3 /16 in. Hex Key....................... 1

	 504	 969244-003	L arge Wrench...................... 1
	 505	 969244-004	 Small Wrench...................... 1
	 506	 969196-001	 Saw Blade.............................. 1

FIGURE F: REPLACEMENT PARTS

500
506

502

503

505

501

	 7	 969610-002	A rm.......................................... 1
	 8	 969612-001	C over..................................... 1
	 9	 969170-002	D owel Pin.............................. 1
	 10	 969168-005	R iving Knife Assembly....... 1
	 11	 9181015330201	W arning Label..................... 1
	 12	 9181015330202	 Hand Warning Label.......... 1

RYOBI 10 in. (254 mm) TABLE SAW - MODEL NO. BT3100-1
FIGURE F: BLADE GUARD ASSEMBLY 

1

2
3

4

5

6
7

5

8

5

9
5

10

12

11

1

2

3

	 Key	 Part
	 No.	 No.	 Description	 Qty. 

	 Key	 Part
	 No.	 No.	 Description	 Qty. 

	 Key	 Part
	 No.	 No.	 Description	 Qty.

	 Key	 Part
	 No.	 No.	 Description	 Qty.



P
age 9

4

3
2

4

2

3

2

1
10

3

9

11

6

12

7
6

5 8 12

13

12
8

11

9

figure G

The model number will be found on the data plate attached to the right side panel of the cabinet, next to the saw’s on board receptacle. Always men-
tion the model number in all correspondence regarding your TABLE Saw or when ordering repair parts.

RYOBI 10 in. (254 mm) TABLE SAW - MODEL NO. BT3100-1



P
age 10

PARTS LIST for Figure G
	 Key	 Part			 
	 No.	 No.	 Description	 QTY.	

	 1	 0181010238	 Leveling Foot....................................................................................................................................  4

	 2	 411011710	 Hex Nut ...............................................................................................................................................32

	 3	 412011067	 Washer ...............................................................................................................................................32

	 4	 410031704	 Carriage Bolt...................................................................................................................................24

	 5	 0181010338-94	 Leg..........................................................................................................................................................4

	 6	 0181010335-94	Upp er Brace........................................................................................................................................2

	 7	 410131722	Sc rew...................................................................................................................................................  4

	 8	 411011707	 Hex Nut..................................................................................................................................................8

	 9	 0181010336-94	Upp er Side Brace..............................................................................................................................2

	 10	 0181010337-94	 Lower Brace.......................................................................................................................................4

	 11	 0181010334	St orage Bracket..............................................................................................................................4

	 12	 412011069	 Washer................................................................................................................................................12

	 13	 410011710	 Bolt.........................................................................................................................................................4

		  A181011501	S TAND FASTENER ASSEMBLY..............................................................................................................1

		  983000232	Op erator’s Manual 
		  02-04-08  
		  (rev:01)

The model number will be found on the data plate attached to the right side panel of the cabinet, next to the saw’s on board receptacle. Always men-
tion the model number in all correspondence regarding your TABLE Saw or when ordering repair parts.

RYOBI 10 in. (254 mm) TABLE SAW - MODEL NO. BT3100-1




